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725,000 MHz 1.000 GHz 100.000 kHz 936.95055 MHz -64,21 dBm -51,21 dB 725,000 MHz 1,000 GHz 100.000 kHz 848.21429 MHz -63.79 dBm -50,79 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.43014 GHz -43.31 dBm -30.31 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.43014 GHz -43.54 dBm -30.54 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.81977 GHz -48.89 dBm -35.89 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.98475 GHz -48.72 dBm -35.72 dB
7.000 GHz 9,000 GHz 1.000 MHz 7.05424 GHz -51.80 dBm -38.80 dB 7.000 GHz 9,000 GHz 1.000 MHz 7.04324 GHz -51,93 dBm -38.93 d&
{ 1 J L] ( )| J

LTE Band 12 / 3MHz

Lowest Channel / QPSK

Lowest Channel / 16QAM

Date: 7.SEP.2018 17.42.08

Date: 7.SEP 2018 17.43.02

Spectrum
Ref Level 0.00 dBm Offset 4.40 de Mode Auto Sweep Ref Level 0,00 dém Offset 4.40 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 Avgrwr (@1 Avgrwr
Limit fr‘hrrk PARS Limit fthnrk PARS
Ine SPURIOUS LINE ABS PABS e $PURIOUS LINE ABS PABS
-10 difE— -10 ddft—
SPURIOUS._LINE_ABS_ [ SPURIOUS_LINE ABS_
-20 dBm -20 dBm
-30 dBm -30 dBm
-40 dBm
_ R 0dbm )| b
L LN, — | L LN I——
-60 dBm
froresrseet J
-70 dBm
-80 dBm
-90 dBm
Start 30.0 MHz 19005 pts Stop 9.0 GHz Start 30.0 MHz 19005 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz 690.000 MHz 100.000 kHz 667.73613 MHz -64.70 dBm -51.70 dB 30.000 MHz 690.000 MHz 100.000 kHz 673.34333 MHz -64.86 dBm -51,86 dB
725,000 MHz 1.000 GHz 100.000 kHz 896.84066 MHz -62.90 dBm -49,90 dB 725,000 MHz 1,000 GHz 100.000 kHz 911.40110 MHz -64,08 dBm -51,08 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.39865 GHz -44.17 dBm -31.17 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.39865 GHz -44.49 dBm -31.49 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.97025 GHz -48.79 dBm -35.79 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.85727 GHz -48.58 dBm -35.58 dB
7.000 GHz 9.000 GHz 1.000 MHz 7.04924 GHz -51.83 dBm -38.83 dB 7.000 GHz 9,000 GHz 1.000 MHz 7.05124 GHz -51.70 dBm -38.70 dB
( It ( ) wa
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG871722B

LTE Band 12 / 3MHz

Middle Channel / QPSK

Middle Channel / 16QAM

Spectrum

Spect 1

Dater 7. SEP 2018 17:44:52

Date: 7. SEP 2018 17:43:57

Ref Level 0.00 dBm Offset 4.40 dg Mode Auto Sweep Ref Level 0,00 dBm Offset 4.40 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 Avgpwr (@1 Avgpwr
Limit ¢heck PABS Limit ¢heck PABS
e _$PURIOUS LINE_ABS PABS e _SPURIOUS LINE_ABS PABS
-10 4 -10 daHf
SPURIOUS. LINE ABS_ [ SPURIOUS_LINE ABS_
-20 dBm -20 dBm
-30 dBm -30 dBm
-40 dBm
T -50 dBm T
| LN N— | R——
-60 dBm
’J NI'J
-70 dBm
-80 dBm
-390 dBm
Start 30.0 MHz 19005 pts Stop 9.0 GHz Start 30.0 MHz 19005 pts Stop 9.0 GHz
Epunious EisSions Bourious Esnissions
Rangelow | RangeUp | RBW | Frequency | Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Power Abs ALimit
30.000 MHz 690.000 MHz 100.000 kHz 6B86.86657 MHz -64.74 dBm -51.74 dB 30.000 MHz 690.000 MHz 100.000 kHz 658.17091 MHz -64.80 dBm -51,80 dB
725,000 MHz 1.000 GHz 100.000 kHz 930.35714 MHz -64,18 dBm -51,18 dB 725,000 MHz 1,000 GHz 100.000 kHz 962.22527 MHz -64,19 dBm -51,19 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.41265 GHz -44.23 dBm -31.23 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.41265 GHz -44.46 dBm -31.46 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.88726 GHz -48.54 dBm -35.54 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.95626 GHz -48.70 dBm -35.70 dB
7.000 GHz 9,000 GHz 1.000 MHz 7.04524 GHz -51.70 dBm -38.70 dB 7.000 GHz 9,000 GHz 1.000 MHz 7.05074 GHz -51,89 dBm -38.89 dB&
( 1 ] ( )|

Highest Channel / QPSK

Highest Channel / 16QAM

Date. 7.SEP.2018 17.45.47

Date. 7.SEP 2018 17.46.42

Spectrum - Spect 1 -
Ref Level 0.00 dBm Offset 4.40 de Mode Auto Sweep Ref Level 0,00 dém Offset 4.40 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 Avgrwr (@1 Avgrwr
Limit fr‘hrrk PARS Limit fthnrk PARS
10 MAE_SPURIOUS LINE_ABS PABS _10 ddpe—$PURIOUS LINE ABS PAES
SPURIOUS._LINE_ABS_ [ SPURIOUS_LINE ABS_
-20 dBm -20 dBm
-30 dBm -30 dBm
-40 dBm
! - I
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‘ A '\N-.,w | - s
J -60 dBm J
-70 dBm
-80 dBm
-90 dBm
Start 30.0 MHz 19005 pts Stop 9.0 GHz Start 30.0 MHz 19005 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Power Abs ALimit Rangelow | Rangeup | RBW Frequency | Power Abs ALimit
30.000 MHz 690.000 MHz 100.000 kHz 689.17541 MHz -64.76 dBm -51.76 dB 30.000 MHz 690.000 MHz 100.000 kHz 688.51574 MHz -64.82 dBm -51.82 dB
725,000 MHz 1.000 GHz 100.000 kHz 958.37912 MHz -64,22 dBm -51,22 dB 725,000 MHz 1,000 GHz 100.000 kHz 896.84066 MHz -60.24 dBm -47.24 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.42664 GHz -43.46 dBm -30.46 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.42664 GHz -43.96 dBm -30.96 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.87977 GHz -48.64 dBm -35.64 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.96875 GHz -48.69 dBm -35.69 dB
7.000 GHz 9,000 GHz 1.000 MHz 7.03024 GHz -51.74 dBm -38.74 dB 7.000 GHz 9,000 GHz 1.000 MHz 7.03024 GHz -51,94 dBm -38,94 d&
\ I ) v ( Il
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG871722B

LTE Band

12 / 5SMHz

Lowest Channel / QPSK

Lowest Channel / 16QAM

Spectrum

Spect 1

Dater 7. SEP.2018 17:58:51

Date: 7 SEP 2018 17:59-46

Ref Level 0.00 dBm Offset 4.40 dg Mode Auto Sweep Ref Level 0,00 dBm Offset 4.40 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 Avgpwr (@1 Avgpwr
Limit ¢heck PABS Limit ¢heck PABS
e _$PURIOUS LINE_ABS PABS e _SPURIOUS LINE_ABS PABS
-10 4 -10 daHf
SPURIOUS. LINE ABS_ [ SPURIOUS_LINE ABS_
-20 dBm -20 dBm
-30 dBm -30 dBm
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] — !
-50 dBm
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-60 dBm J
J SaGumnaminl
-70 dBm
-80 dBm
-390 dBm
Start 30.0 MHz 19005 pts Stop 9.0 GHz Start 30.0 MHz 19005 pts Stop 9.0 GHz
Epunious EisSions Bourious Esnissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz 690.000 MHz 100.000 kHz 6B85.87706 MHz -64.55 dBm -51.55 dB 30.000 MHz 690.000 MHz 100.000 kHz 681.58921 MHz -64.77 dBm -51.77 dB
725,000 MHz 1.000 GHz 100.000 kHz 892.99451 MHz -63.05 dBm -50,05 dB 725,000 MHz 1,000 GHz 100.000 kHz 974.86264 MHz -64.26 dBm -51,26 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.39915 GHz -43.40 dBm -30.40 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.39915 GHz -45.31 dBm -32.31dB
3.000 GHz 7.000 GHz 1.000 MHz 6.99525 GHz -48.83 dBm -35.83 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.92076 GHz -48.79 dBm -35.79 dB
7.000 GHz 9,000 GHz 1.000 MHz 7.04324 GHz -51.82 dBm -38.82 dB 7.000 GHz 9,000 GHz 1.000 MHz 7.04124 GHz -51,87 dém -38.87 d&
( 1 ] ( )|

Middle Channel / QPSK

Middle Channel / 16QAM

Date: 7.SEP.2018 18:01.38

Date: 7.SEP.2018 18:00.41

Spectrum - Spect 1 -
Ref Level 0.00 dBm Offset 4.40 de Mode Auto Sweep Ref Level 0,00 dém Offset 4.40 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 Avgrwr (@1 Avgrwr
Limit fr‘hrrk PARS Limit fthnrk PARS
10 MAE_SPURIOUS LINE_ABS PABS 10 dE_EPURIOUS |INE ABS paks
SPURIOUS._LINE_ABS_ [ SPURIOUS_LINE ABS_
-20 dBm -20 dBm
-30 dBm -30 dBm
-40 dBm
T e -50 dBm T —
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-70 dBm
-80 dBm
-90 dBm
Start 30.0 MHz 19005 pts Stop 9.0 GHz Start 30.0 MHz 19005 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz 690.000 MHz 100.000 kHz 683.89805 MHz -64.60 dBm -51.60 dB 30.000 MHz 690.000 MHz 100.000 kHz 676.64168 MHz -64.79 dBm -51.79 dB
725,000 MHz 1.000 GHz 100.000 kHz 893.26923 MHz -64,13 dBm -51,13 dB 725,000 MHz 1,000 GHz 100.000 kHz 871.01648 MHz -64,16 dBm -51,16 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.41115 GHz -43.67 dBm -30.67 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.41115 GHz -44.29 dBm -31,29 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.86277 GHz -48.73 dBm -35.73 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.97975 GHz -48,92 dBm -35.82 dB
7.000 GHz 9,000 GHz 1.000 MHz 7.05374 GHz -51.76 dBm -38.76 dB 7.000 GHz 9,000 GHz 1.000 MHz 7.04174 GHz -51,79 dBm -38.79 d&
\ I ) v ( Il
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG871722B

LTE Band 12 / 5SMHz

Highest Channel / QPSK

Highest Channel / 16QAM

Spectrum

Spect 1

Dater 7. SEP.2018 18:02:32

Date: 7. SEP.2018 18:03:27

Ref Level 0.00 dBm Offset 4.40 dg Mode Auto Sweep Ref Level 0,00 dBm Offset 4.40 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 Avgpwr (@1 Avgpwr
Limit ¢heck PABS Limit ¢heck PABS
e _$PURIOUS LINE_ABS PABS e _SPURIOUS LINE_ABS PABS
-10 4 -10 daHf
SPURIOUS. LINE ABS_ [ SPURIOUS_LINE ABS_
-20 dBm -20 dBm
-30 dBm -30 dBm
-40 dBm
! _— I
-50 dBm —
[ ) L P Wp— | L J—
J -60 dBm J
-70 dBm
-80 dBm
-390 dBm
Start 30.0 MHz 19005 pts Stop 9.0 GHz Start 30.0 MHz 19005 pts Stop 9.0 GHz
Epunious EisSions Bourious Esnissions
Rangelow | RangeUp | RBW | Frequency | Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz 690.000 MHz 100.000 kHz 680.59970 MHz -64.55 dBm -51.55 dB 30.000 MHz 690.000 MHz 100.000 kHz 688.84558 MHz -64.71 dBm -51.71 dB
725,000 MHz 1.000 GHz 100.000 kHz 8B86.12637 MHz -64,10 dBm -51,10 dB 725,000 MHz 1,000 GHz 100.000 kHz 883.92857 MHz -64.23 dBm -51,23dB
1.000 GHz 3.000 GHz 1.000 MHz 1.42314 GHz -43.56 dBm -30.56 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.42314 GHz -44.09 dBm -31.09 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.96525 GHz -48.59 dBm -35.59 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.92176 GHz -48.69 dBm -35.69 dB
7.000 GHz 9,000 GHz 1.000 MHz 7.04224 GHz -51.61 dBm -38.61 dB 7.000 GHz 9,000 GHz 1.000 MHz 7.04724 GHz -51.49 dBm -38.49 d&
{ 1 J L] ( )|

LTE Band 12/ 10MHz

Lowest Channel / QPSK

Lowest Channel / 16QAM

Date: 7.SEP.2018 181535

Date: 7.SEP.2018 18:16.31

Spectrum
Ref Level 0.00 dBm Offset 4.40 de Mode Auto Sweep Ref Level 0,00 dém Offset 4.40 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 Avgrwr (@1 Avgrwr
Limit fr‘hrrk PARS Limit rtm-k PARS
Ine SPURIOUS LINE ABS PABS e $PURIOUS LINE ABS PABS
-10 difE— -10 ddft—
SPURIOUS._LINE_ABS_ [ SPURIOUS_LINE ABS_
-20 dBm -20 dBm
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J -60 dBm J
<70 dBm
-80 dBm
-90 dBm
Start 30.0 MHz 19005 pts Stop 9.0 GHz Start 30.0 MHz 19005 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Power Abs ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz 690.000 MHz 100.000 kHz 689.83508 MHz -64.58 dBm -51.58 dB 30.000 MHz 690.000 MHz 100.000 kHz 689.83508 MHz -64.85 dBém -51.85 dB
725,000 MHz 1.000 GHz 100.000 kHz 953.43407 MHz -63.95 dBm -50,95 dB 725,000 MHz 1,000 GHz 100.000 kHz 889.69780 MHz -64,04 dBm -51,04 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.39965 GHz -44.32 dBm -31.32 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.39965 GHz -44.06 dBm -31.06 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.86477 GHz -48.76 dBm -35.76 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.89026 GHz -48,77 dém -35.77 dB
7.000 GHz 9.000 GHz 1.000 MHz 7.04824 GHz -51.70 dBm -38.70 dB 7.000 GHz 9,000 GHz 1.000 MHz 7.03374 GHz -51.55 dBm -38.55 dB
( It J ( ) e
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG871722B

LTE Band 12 / 10MHz

Middle Channel / QPSK

Middle Channel / 16QAM

Dater 7. SEP.2018 181821

Date: 7 SEP 2018 18:17:26

Spectrum u%;" Spect 1 ué]
Ref Level 0.00 dBm Offset 4.40 dg Mode Auto Sweep Ref Level 0,00 dBm Offset 4.40 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 Avgpwr (@1 Avgpwr
Limit ¢heck PABS Limit ¢heck PABS
e _$PURIOUS LINE_ABS PABS e _SPURIOUS LINE_ABS PABS
-10 4 -10 daHf
SPURIOUS. LINE ABS_ [ SPURIOUS_LINE ABS_
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-80 dBm
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Start 30.0 MHz 19005 pts Stop 9.0 GHz Start 30.0 MHz 19005 pts Stop 9.0 GHz
Epunious EisSions Bourious Esnissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz 690.000 MHz 100.000 kHz 689.83508 MHz -64.52 dBm -51.52 dB 30.000 MHz 690.000 MHz 100.000 kHz 683.89805 MHz -64.49 dBm -51.49 dB
725,000 MHz 1.000 GHz 100.000 kHz 924.58791 MHz -64,30 dBm -51,30 dB 725,000 MHz 1,000 GHz 100.000 kHz 894.09341 MHz -64,16 dBm -51,16 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.40665 GHz -43.76 dBm -30.76 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.40665 GHz -44.96 dBm -31.96 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.90076 GHz -48.76 dBm -35.76 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.90076 GHz -48.69 dBm -35.69 dB
7.000 GHz 9,000 GHz 1.000 MHz 7.04674 GHz -51.84 dBm -38.84 db 7.000 GHz 9,000 GHz 1.000 MHz 7.04924 GHz -51.50 dBm -38.50 d&
{ 1 J L] ( )| J

Highest Channel / QPSK

Highest Channel / 16QAM

Date: 7.SEP.2018 181917

Date: 7.SEP 2018 18:20.12

Spectrum [ spect 1 w
Ref Level 0.00 dBm Offset 4.40 de Mode Auto Sweep Ref Level 0,00 dém Offset 4.40 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 Avgrwr (@1 Avgrwr
Limit fr‘hrrk PARS Limit fthnrk PARS
Ine SPURIOUS LINE ABS PABS e LPURIOUS LINE ABS PAES
-10 difE— -10 ddff
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J -60 dBm J
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Start 30.0 MHz 19005 pts Stop 9.0 GHz Start 30.0 MHz 19005 pts Stop 9.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz 690.000 MHz 100.000 kHz 683.23838 MHz -64.56 dBm -51.56 dB 30.000 MHz 690.000 MHz 100.000 kHz 6E83.23838 MHz -64.85 dBém -51.85 dB
725,000 MHz 1.000 GHz 100.000 kHz 909.75275 MHz -64,08 dBm -51,08 dB 725,000 MHz 1,000 GHz 100.000 kHz 916.07143 MHz -64,19 dBm -51,19 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.41365 GHz -43.47 dBm -30.47 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.41365 GHz -43.80 dBm -30.680 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.84527 GHz -48.62 dBm -35.62 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.84077 GHz -48.85 dBm -35.85 dB
7.000 GHz 9,000 GHz 1.000 MHz 7.04924 GHz -51.84 dBm -38.84 db 7.000 GHz 9,000 GHz 1.000 MHz 7.05424 GHz -51.67 dém -38.67 d&
( I J ] ( ) ]
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG871722B

LTE Band 12/ 1.4MHz

Lowest Channel / 64QAM

Middle Channel / 64QAM

Spectrum

Date: 7. SEP.2018 19:05:45

Date: 7. SEP. 2018 19:06:44

Ref Level 0.00 dBm Offset 4.40 dg Mode Auto Sweep Ref Level 0,00 dBm Offset 4.40 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 Avgpwr (@1 Avgpwr
Limit Tmrk Paks
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-80 dBm
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Start 30.0 MHz 19005 pts Stop 9.0 GHz Start 30.0 MHz 19005 pts Stop 9.0 GHz
Epunious EisSions Bourious Esnissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Power Abs ALimit
30.000 MHz 690.000 MHz 100.000 kHz 661.79910 MHz -64.64 dBm -51.64 dB 30.000 MHz 690.000 MHz 100.000 kHz 668.06597 MHz -64.81 dBém -51.81 dB
725,000 MHz 1.000 GHz 100.000 kHz 860.30220 MHz -64,18 dBm -51,18 dB 725,000 MHz 1,000 GHz 100.000 kHz 918.81868 MHz -64,16 dBm -51,16 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.39865 GHz -46.74 dBm -33.74 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.41415 GHz -46.77 dBm -33.77 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.98525 GHz -48.78 dBm -35.78 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.96875 GHz -48.894 dBm -35.84 dB
7.000 GHz 9,000 GHz 1.000 MHz 7.04474 GHz -51.72 dBm -38.72 dB 7.000 GHz 9,000 GHz 1.000 MHz 7.04474 GHz -51.66 dBém -38.66 dB&
{ 1 J o ( )it J

Highest Channel / 64QAM

Spect

Ref Level 0.00 dBm
SGL Count 100/100

Offset 4.40 de Mode Auto Sweep

Date: 7.SEP.2018 19.07.39
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Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit
30.000 MHz 690.000 MHz 100.000 kHz 680.26987 MHz -64.73 dBm -51.73 dB
725,000 MHz 1.000 GHz 100.000 kHz 915.24725 MHz -64,22 dBm -51,22 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.43014 GHz -46.61 dBm -33.61 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.88476 GHz -48.82 dBm -35.82 dB
7.000 GHz 9,000 GHz 1.000 MHz 7.04024 GHz -51.80 dBm -38.80 dB
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L L J L

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number 1 A12-39 of 43



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG871722B

LTE Band 12 / 3MHz

Lowest Channel / 64QAM

Middle Channel / 64QAM

Spect

Date: 7.SEP.2018 19:10.25

Ref Level 0.00 dBm Offset 4.40 dg Mode Auto Sweep Ref Level 0,00 dBm Offset 4.40 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 Avgpwr (@1 Avgpwr
Limit Tmrk Paks
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Start 30.0 MHz 19005 pts Stop 9.0 GHz Start 30.0 MHz 19005 pts Stop 9.0 GHz
Epunious EisSions Bourious Esnissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz 690.000 MHz 100.000 kHz 684.88756 MHz -64.71 dBm -51.71 dB 30.000 MHz 690.000 MHz 100.000 kHz 679.94003 MHz -64.65 dBém -51.65 dB
725,000 MHz 1.000 GHz 100.000 kHz 824.58791 MHz -63.80 dBm -50,80 dB 725,000 MHz 1,000 GHz 100.000 kHz 824.58791 MHz -64,07 dBm -51,07 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.39865 GHz -46.13 dBm -33.13 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.41315 GHz -47.04 dBm -34.04 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.98575 GHz -48.77 dBm -35.77 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.90126 GHz -48.67 dBm -35.67 dB
7.000 GHz 9,000 GHz 1.000 MHz 7.04824 GHz -51.52 dBm -38.52 dB 7.000 GHz 9,000 GHz 1.000 MHz 7.04924 GHz -51.77 dém -38.77 d&
{ 1 J o ( )it J
Date: 7. SEP.2018 19:08:35 Date: 7 SEP 2018 19:09:30
Spectrum -
Ref Level 0.00 dBm Offset 4.40 de Mode Auto Sweep
SGL Count 100/100
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Start 30.0 MHz 19005 pts Stop 9.0 GHz
Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit
30.000 MHz 690.000 MHz 100.000 kHz 683.89805 MHz -64.85 dBm -51.85 dB
725,000 MHz 1.000 GHz 100.000 kHz 889.14835 MHz -64,15 dBm -51,15 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.42664 GHz -45.68 dBm -32.68 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.86227 GHz -48.33 dBm -35.33 dB
7.000 GHz 9,000 GHz 1.000 MHz 7.04224 GHz -51.71 dBm -38.71 dB
il
L L J L

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG871722B

LTE Band 12 / 5MHz

Lowest Channel / 64QAM

Middle Channel / 64QAM

Dater 7. SEP.2018 19:11:21

Spectrum L
Ref Level 0.00 dBm Offset 4.40 dg Mode Auto Sweep Ref Level 0,00 dBm Offset 4.40 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 Avgpwr (@1 Avgpwr
Limit Tmrk Paks
e _$PURIOUS LINE_ABS PABS INE_ABS
-10 4
SPURIOUS_LINE_ABS_ [ SPURIOUS_LINE ABS_
-20 dBm -20 dBm
-30 dBm -30 dBm
-40 dBm
! sl -50 dBm ! ey
- — o \ =
i -60 dBm
-70 dBm
-80 dBm
-390 dBm
Start 30.0 MHz 19005 pts Stop 9.0 GHz Start 30.0 MHz 19005 pts Stop 9.0 GHz
Epunious EisSions Bourious Esnissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Power Abs ALimit
30.000 MHz 690.000 MHz 100.000 kHz 688.84558 MHz -64.79 dBm -51.79 dB 30.000 MHz 690.000 MHz 100.000 kHz 679.94003 MHz -64.63 dBém -51.63 dB
725,000 MHz 1.000 GHz 100.000 kHz 988.87363 MHz -63.93 dBm -50,93 dB 725,000 MHz 1,000 GHz 100.000 kHz 913.04945 MHz -64,14 dBm -51,14 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.39915 GHz -46.51 dBm -33.51dB 1.000 GHz 3.000 GHz 1.000 MHz 1.41115 GHz -46.36 dBm -33.36 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.83927 GHz -48.74 dBm -35.74 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.86577 GHz -48.79 dBm -35.79 dB
7.000 GHz 9,000 GHz 1.000 MHz 7.05474 GHz -51.78 dBm -38.7& dB 7.000 GHz 9,000 GHz 1.000 MHz 7.05474 GHz -51.26 dBm -38.26 dB&
{ 1 J o ( )it J

Date: 7 SEP 2018 19:12:16

Highest Channel / 64QAM

Spect

Ref Level 0.00 dBm Offset 4.40 de

SGL Count 100/100

Mode Auto Sweep

Date: 7.SEP.2018 19.13.11

@1 Avgrwr
Limit rwrk PARS
10 4dpe_SPURIOUS LINE ABS PABS
. I
SPURIOUS_LINE_ABS_
-20 dBm
-30 dBm
-40 dBm
50 dem ! e
| N LY - Aoarnarnd
-60 dBr
bl
-70 dB
-80 dB
a0 de
Start 30.0 MHz 19005 pts Stop 9.0 GHz
Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit
30.000 MHz 690.000 MHz 100.000 kHz 6B2.24888 MHz -64.70 dBm -51.70 dB
725,000 MHz 1.000 GHz 100.000 kHz 925.68681 MHz -63.95 dBm -50,95 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.42314 GHz -44.38 dBm -31.38 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.98225 GHz -48.58 dBm -35.58 dB
7.000 GHz 9,000 GHz 1.000 MHz 7.02974 GHz -51.78 dBm -38.7& dB
il
L L J L

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG871722B

LTE Band 12 / 10MHz

Lowest Channel / 64QAM

Middle Channel / 64QAM

Spectrum

Date: 7. SEP.2018 19:14:06

Date: 7. SEP. 2018 19:15:01

Ref Level 0.00 dBm Offset 4.40 dg Mode Auto Sweep Ref Level 0,00 dBm Offset 4.40 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 Avgpwr (@1 Avgpwr
Limit Tmrk Paks
e _$PURIOUS LINE_ABS PABS INE_ABS
-10 4
SPURIOUS_LINE_ABS_ [ SPURIOUS_LINE ABS_
-20 dBm -20 dBm
-30 dBm -30 dBm
-40 dBm
= e 50 dBm 1
| A At R | " I—
J -60 dBm
-70 dBm
-80 dBm
-390 dBm
Start 30.0 MHz 19005 pts Stop 9.0 GHz Start 30.0 MHz 19005 pts Stop 9.0 GHz
Epunious EisSions Bourious Esnissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Power Abs ALimit
30.000 MHz 690.000 MHz 100.000 kHz 688.84558 MHz -64.69 dBm -51.69 dB 30.000 MHz 690.000 MHz 100.000 kHz 689.83508 MHz -64.71 dBm -51.71 dB
725,000 MHz 1.000 GHz 100.000 kHz 903.98352 MHz -64,25 dBm -51,25 dB 725,000 MHz 1,000 GHz 100.000 kHz 874.03846 MHz -64,07 dBm -51,07 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.39965 GHz -47.11 dBm -34.11 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.40665 GHz -46.13 dBm -33.13 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.98525 GHz -48.87 dBm -35.87 dB 3.000 GHz 7.000 GHz 1.000 MHz 6.84177 GHz -48.68 dBm -35.68 dB
7.000 GHz 9,000 GHz 1.000 MHz 7.05174 GHz -51.71 dBm -38.71 dB 7.000 GHz 9,000 GHz 1.000 MHz 7.04924 GHz -51,92 dBm -38.02 di&
{ 1 J o ( )it J

Highest Channel / 64QAM

Spect

Ref Level 0.00 dBm
SGL Count 100/100

Offset 4.40 de Mode Auto Sweep

Date: 7.SEP.2018 19.15.57

Limit rwrk PARS
10 4dpe_SPURIOUS LINE ABS PABS
. I
SPURIOUS_LINE_ABS_
-20 dBm
-30 dBm
-40 dBm
50 dém ! st
| LY. —
-60 dBr
wtl
-70 dB
-80 dB
a0 de
Start 30.0 MHz 19005 pts Stop 9.0 GHz
Spurious Emissions
Rangelow | RangeUp | RBW | Frequency | Powerabs | ALimit
30.000 MHz 690.000 MHz 100.000 kHz 679.61019 MHz -64.72 dBm -51.72 dB
725,000 MHz 1.000 GHz 100.000 kHz 902.33516 MHz -64,12 dBm -51,12 dB
1.000 GHz 3.000 GHz 1.000 MHz 1.41365 GHz -45.30 dBm -32.30 dB
3.000 GHz 7.000 GHz 1.000 MHz 6.99275 GHz -48.61 dBm -35.61 dB
7.000 GHz 9,000 GHz 1.000 MHz 7.05374 GHz -51.69 dBm -38.60 dB
il
L L J L

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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ssamonias. FCC RADIO TEST REPORT

Report No. : FG871722B

Frequency Stability

Test Conditions LTE Band 12 (QPSK) / Middle Channel Limit
BW 10MHz Note 2.
Temperature Voltage

(°0) (Volt) Deviation Result
(Ppm)
50 Normal Voltage 0.0008
40 Normal Voltage 0.0013
30 Normal Voltage 0.0047
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0016
0 Normal Voltage 0.0054

-10 Normal Voltage 0.0041 PASS
-20 Normal Voltage 0.0011
-30 Normal Voltage 0.0020
20 Maximum Voltage 0.0003
20 Normal Voltage 0.0016
20 Battery End Point 0.0044

Note:

1. Normal Voltage =3.85 V. ; Battery End Point (BEP) =3.6 V. ; Maximum Voltage =4.4 V.

2. Note: The frequency fundamental emissions stay within the authorized frequency block.

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number

1 A12-43 of 43




ssamonias. FCC RADIO TEST REPORT Report No. : FG871722B

LTE Band 13

Peak-to-Average Ratio

Mode LTE Band 13/ 10MHz
Mod. QPSK 16QAM Limit: 13dB
RB Size 1RB Full RB 1RB Full RB Result
Lowest CH - - -
Middle CH 3.42 4.49 4.38 5.97 PASS
Highest CH - - - -
Mod. 64QAM Limit: 13dB
RB Size 1RB Full RB Result
Lowest CH
Middle CH 4.35 5.86 PASS
Highest CH
TEL : 886-3-327-3456 Page Number : A13-10f 24

FAX . 886-3-328-4978



ssamonias. FCC RADIO TEST REPORT Report No. : FG871722B

LTE Band 13/ 10MHz / QPSK

Middle Channel/ 1RB

e e
Ref Level 24.30 dom  Offset 4,30 b Ref Level 24.30 dom  Offset 4,30 b
o att 3008 AQT 2 ms ® RBW 10 MHz o att 3008 AQT 2 ms ® RBW 10 MHz
@152 view @152 view
g s o -
kt = X =y
| 3
0.0 | 0.0 -
\' \4 \,
. . |
1E- T 1E- e
5 L 5
\ 1 3
1E - 1E \1
5
¥
CF 782.0 MHz - Mean Pwr + 20.00 dB CF 782.0 MHz Mean Pwr + 20.00 dB
G y Cumulative Di Function G y Cumulative Distri Function Samples: 130000
Mean | Peak | crest | 0% | 19% | Mean | Peak | crest | 10% | 105 | D19 | Do |
Trace 1 [ 2123 dem 24,64 dBm 3.41d8 2,78 0B 3.36 0B Trace 1 [ 2198 dem 27,0 dbm 5.07 d8 2.41d8 3.88 d8 4.49 da 1.84 0B
| ——— | ———
L J J L JL J Wy we
Date: 8 SEP.2018 08:31:51 Date: 8 SEP.2018 08:3220

Middle Channel/ 1RB

= Spectrum =
Ref Level 24.30 dom  Offset 4,30 b Ref Level 24.30 dom  Offset 4,30 b
o att 3008 AQT 2 ms ® RBW 10 MHz o att 3008 AQT 2 ms ® RBW 10 MHz
@152 view @152 view
e
-
o
T
| "
0.0 E 0.0 v g
A
1E- 1E-
1€ - - 1€ +
i
8
\
4
1 1 1 |
CF 782.0 MHz - Mean Pwr + 20.00 dB CF 782.0 MHz Mean Pwr + 20.00 dB
G y Cumulative Di Function Somples: 130000 G y Cumulative Distri Function Samples: 130000
Mean | Peak | crest | 0% | 19% | pa%e | op.o1% | Mean | Peak | crest | 10% | 105 | D19 | Do |
Trace 1 [ 20.21 dem 24,60 dBm 4.39 da 3.01 08 .32 0B .38 0B .41 08 Trace 1 [ 2100 dem 27,68 dbm 5.88 d8 3.07 d8 5.01d8 5.97 da 5.43 08
— _— | ———
L ] ) B e L ) ] W e
Date: 8 SEP.2018 08:32.00 Date: 8 SEP.2018 08:32110

TEL : 886-3-327-3456 Page Number
FAX . 886-3-328-4978

1 Al3-2 0f 24



ssamonias. FCC RADIO TEST REPORT Report No. : FG871722B

LTE Band 13/ 10MHz / 64QAM

Middle Channel/ 1RB

Middle Channel / Full RB

= Spectrum =
Ref Level 24.30 dom  Offset 4,30 b Ref Level 24.30 dom  Offset 4,30 b
o att 30 08 AQT 2 ms ® RBW 10 MHz o att 30 08 AQT 2 ms ® RBW 10 MHz
@152 view @152 view
e T
o i} ——
o =
|
| N
0.0 - 0.0 -
%
1E- | 1E-
1E. E \
1
|
:
[
CF 782.0 MHz Mean Pwr + 20.00 dB CF 782.0 MHz Mean Pwr + 20.00 dB
G y Cumulative Distri Function Somples: 130000 G y Cumulative Distri Function Samples: 130000
Mean | Peak | crest | 0% | 19% | pa%e | op.o1% | Mean | Peak | crest | 10% | 105 | D19 | Do |
Trace 1 [ 20,20 dem 24,52 dbm 4.33 d 2.90 6B +.26 0B .35 0B .41 08 Trace 1 [ 2100 dem 27,52 dbm 5.51 d8 3.07 d8 4.90 da 5.86 d8 5.26 0B
— _— —
[ L il W e
Date: 8 SEP.2018 085134 Date: 8 SEP.2018 08:51:53

TEL : 886-3-327-3456 Page Number 1 Al3-30f 24
FAX . 886-3-328-4978




ssamonias. FCC RADIO TEST REPORT Report No. : FG871722B

26dB Bandwidth

Mode LTE Band 13 : 26dB BW(MHz)
BW 5MHz 10MHz 5MHz | 10MHz
Mod. QPSK |16QAM| QPSK |16QAM 64QAM 64QAM
Lowest CH | 4.935 | 4.875 | - - | 4875
Middle CH | 4.895 | 4.885 | 9.69 | 9.83 | 4.905 | 9.77
Highest CH | 4.875 | 4.825 | - - | 4835
TEL : 886-3-327-3456 Page Number 1 A13-4 of 24

FAX . 886-3-328-4978



ssamonias. FCC RADIO TEST REPORT Report No. : FG871722B

LTE Band 13

Lowest Channel / 5MHz / QPSK Lowest Channel / 5MHz / 16QAM

&3 pectrum &3
Ref Level 24.30 cbm  Offset 430 b = RBW 100 kHz RefLavel 24.30 dbm  OFfset 4,30 ob = RBW 100 kHz
o Att 30dE SWT  19ps @ VBW 300kHz Mode Auto FFT o Att 30de SWT  19us @ VBW 300kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
20 MI[1] 15.59 dBm)| 20 MI[1] ML 15 54 dBm
i Y N 779.66000 MHz X 78153800 MHZ]
100 e Mkt M et 111 26.00 dB 10 4 i M AN A g 26.00 dB)
) Bwe . 4.935000000 MHz| { Bwe 4.875000000 MHZ|
o Q factor \ 158.0 0da / Q factor \ 160.3
] % ' v
2 1
10d ¥ — 10 di -
Jf l\ / \
20 d -+ — — 20 d Ao
—7 . 7 v
-30 — -30 di =
/7 P 4
40 d cad 40d
50 g -50 dBm
52 50dem
-60 df -60 di
70 d 70 d
CF 779.5 MHz 1001 pts Span 10.0 MHz CF 779.5 MHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 779.66 MHz 15.59 dam nd8 down 4.935 MHz ML 7B1.538 MHz 15.54 dam nd8 down 4.875 MRz
T 1 777.042 MHz -10.06 dBm nd8 26.00 dB TL L 777.072 MHz -10.45 dBm n 26,00 d8
T2 1 781.978 MHz -9.97 dBm Q factor 158.0 T2 1 7B1.948 MHz -10.58 dém Q factor 160.3
L U J wa L JU

J
Date: 8 SEF.2018 08:57.00 Cate: 8. SEP 2018 085711

Middle Channel / 5MHz / QPSK Middle Channel / 5MHz / 16QAM

ectrum pectrum &3
Ref Level 24.30 cbm  Offset 430 b = RBW 100 kHz RefLavel 24.30 dbm  OFfset 4,30 ob = RBW 100 kHz
o Att 30dE SWT  19ps @ VBW 300kHz Mode Auto FFT o Att 30dé SWT 19 s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
P PRI T 5.00 dBm . e M1l 15.7+4 abm
P . 782.33000 MHz X . 781.65000 MHZ]
10 ¢ o Vi Tk 1Y: Y 26.00 dB 10 di eV At PO W 26.00 dB
’l Bwe 4.895000000 MHz| A Bwe 1 4.885000000 MHZ|
o q factor 4 159.9) 0 dB: ] q factor '\ 160.0)
o \ 2
10 d y 10 df 7 \
i / |
-20 d ») ™ e W M B
Iy e S\ Ay ST N
-30 di
40 d 40d
50 50
60 df -60 di
70 d 70 d
CF 782.0 MHz 1001 pts Span 10.0 MHz CF 782.0 MHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
M1 1 782.33 MHz 15.80 dBm nd@ down 4.895 MHz M1 7B1.65 MHz 15.74 dBm nd@ down 4,885 MHZ
T 1 779.562 MHz -10.25 dbm nd8 26.00 dB TL L 779.562 MHz -10.67 dBm nd8 26,00 d8
T2 1 784.478 MHz -10.31 dém Q factor 159.8 T2 1 7B4.448 MHZ -10.54 dBm Q factor 160.0
L it ] - L )

J
Date: 8 SEP.2018 080556 Cate: 8 SEP 2018 09.06:08

Highest Channel / 5MHz / QPSK Highest Channel / 5MHz / 16QAM

Spectrum Spectrum
Ref Level 24.30 dém  Offset 430 db & RBW 100 kHz Ref Level 24.30 dém  Offset 4.30 dB & RBW 100 kHz
o Att 30de SWT  1Gps @ VBW 300 kHz  Mode Auto FFT o Att 30de SWT  19us @ VBW 200kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
20 . mili] 15.97 dBm| 20 FETTEY 15.12 dBm|
783.12100 MHzZ| E 784.86000 MHz
. / A hnes nth a1 e Y 26.00 dB 100 AN EEVETAVAY, e Y 26.00 dB
! Bw \ 4.875000000 MHz i Bw | 4.825000000 MHz
a | Q factor \ 160.5 0 des Q factor |& 162.7)
T} 2 ! 2
10 d \i 10 d 7’ “
/ \ / \
204 s )\ L )
A P e RV aa o ANV Vo R W
A L
40 df 40 di
50 50
-60 d -60 d
70 d -70 di
CF 784.5 MHz 1001 pts Span 10.0 MHz CF 784.5 MHz 1001 pts pan 10.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result
ML 1 783.121 MHz 15.37 dBm ndB down 4.675 MHz ML 764,56 MHz 15.12 dBm ndB down 4,525 MHz
TL 1 782.072 MHz -10.59 dém ndé 26.00 dB TL 1 782.072 MHz -10.95 dém ndé 26.00 d8
T2 1 785.948 MHz -10.92 dém Q factor 160.5 T2 1 766,598 MHz -10.73 dém Q factor 162.7
L I ) - ( ) ) -

Date: 8 SEP.2018 09.08:37

Cate: 8.5EP. 2018 09.06:27

TEL : 886-3-327-3456

Page Number 1 Al3-50f 24
FAX : 886-3-328-4978



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG871722B

Spectrum , E 3
Ref Level 24.30 cbm  Offsat 430 b = RBW 300 kHz RefLavel 24.30 dbm  OFfset 4,30 ob = RBW 300 kHz
o Att 30de  SWT 1Z.6ps @ VBW 1MHz  Mode Auto FFT o Att 30dE SWT 126 us @ YBW 1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
P M1l 17.73 aBm . ML, 16.14 dBm)
D 781.4810 MHz | - 784.6970 MHz,
v — A i
10d ndi 26.00 dB 10 4 26.00 dB
By 9.690000000 MHZ 7 By \ .830000000 MHZ]
o dB { Q factor 80.6) 0 dB / Q factor \ 79.8
b 3
-10 d@m -10 dBm
f \ \
-20 dam £ -20 dem L— .
7 T e e o R
-30 dém — -30 dBm -
7
! /
40 dBm : 40 dBm £
ey
= ~ “serdem—
-60 dBm -60 dBm:
-70 dém -70 dém
CF 782.0 MHz 1001 pts Span 20.0 MHz CF 782.0 MHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 781481 MHz 17.73 dam nd8 down 9.50 MHz ML 7B4.507 MHzZ 16.14 dBm nd8 down 9,83 WHZ
T1 1 777.185 MHz -7.99 dBm nd8 26.00 dB T1 L 777.005 MHz -10.05 dBm nd8 26.00 dB
T2 1 786.875 MHz -8.89 dBm Q factor 80.6 T2 1 7B6.B35 MHz -9.56 dBm Q factor 79.8
L L J L J
Date: 8 SEP.2018 08:18:23 Date: 8 SEF 2018 08:19:13

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Numb

er : A13-6 of 24



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG871722B

LTE Band 13

Lowest Channel / 5MHz / 64QAM

Middle Channel / 5MHz / 64QAM

Date: 8 SEF.2018 08.33.00

&3 pectrum &3
Ref Level 24.30 cbm  Offset 430 b = RBW 100 kHz RefLavel 24.30 dbm  OFfset 4,30 ob = RBW 100 kHz
o Att 30de SWT  1Gps @ VBW 300 kHz  Mode Auto FFT o Att 30dé SWT 19 s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
20 M1[1] " 15.02 dBm) 20 M1[1] 14.05 dBm)
K ¥ 781.31800 MHz Y 781.71000 MHZ]
10 d Armn A ) e ‘r?nﬁ-fT”«~f‘*’\--| 26.00 dB 10 di LA A £ AR e 26.00 dB
N f Bu \ 4.875000000 MHz| - f Buw 1 4.905000000 MHz
o J Q factor 160.9] 0 dB J_’ Q factor \ 159.4
J i
10 d -10d A
i
j
20 df
b et N Vs Wl -
e A A .
-30 df
o
40 d ,fﬁ 40d
g
f
50 o - 50
-60 df 60 df
70 d 70 d
CF 779.5 MHz 1001 pts Span 10.0 MHz CF 782.0 MHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 781.318 MHz 15.02 dsm nd8 down 4.875 MHz ML TBL7L MHz 14.85 dam nd8 down 4,905 MRz
T1 1 777.092 MHz -11.00 dam nd8 26.00 dB T1 L 779.532 MHz -11.03 dam nd8 26,00 d8
T2 1 781.968 MHz -10.87 dém Q factor 160.3 T2 1 7B4.438 MHz -11.13 dém Q factor 159.4
L I 4 - [S JL 4

Cate: 8. SEP 2018 093310

Highest Channel /5SMHz / 64QAM

Middle Channel / 10MHz / 64QAM

Date: 8 SEP.2018 08.33.20

ectrum pectrum &3
Ref Level 24.30 cbm  Offset 430 b = RBW 100 kHz RefLavel 24.30 dbm  OFfset 4,30 ob = RBW 300 kHz
o Att 30dE SWT  19ps @ VBW 300kHz Mode Auto FFT o Att 30dE SWT 126 us @ YBW 1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
20 MI[1] 5.49 dbm)| 20 _ MI[1] 18.11 dBm
X . 783.47100 MHz L~ ~ o 779.4630 MHz,
10 ¢ P T NP VW WP 26.00 dB| 10 di A i T ™ 26.00 dB|
- f Bw \ 4.835000000 MHZ, - f Bw 9.770000000 MHZ|
o ] Q factor | 162.0) 0 dB _ { Q factor 79.8
J 12 i
-10 df i = -10di ; T
-0 wi
/
-30 de
/|
40 f 40 d £
50 -
-60 df 60 df
70 d 70 d
CF 784.5 MHz 1001 pts Span 10.0 MHz CF 782.0 MHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 783.471 MHz 15.49 dam nd8 down 4.835 MHz ML 779,453 MHZ 18.11 dam nd8 down 9.77 Wz
T1 1 782.092 MHz -10.52 dbm nd8 26.00 dB T1 L 777.105 MHz -7.47 dBm nd8 26,00 d8
T2 1 786.928 MHz -10.91 dém Q factor 162.0 T2 1 7B6.B7S MHz -8.32 dBm Q factor 79.8
- - —
L L J L L J

DCate: 8 SEP 2018 08.42:52

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number
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ssamonias. FCC RADIO TEST REPORT Report No. : FG871722B

Occupied Bandwidth

Mode LTE Band 13 : 99%0BW(MHz)
BW 5MHz 10MHz 5MHz | 10MHz
Mod. QPSK |16QAM| QPSK |16QAM | 64QAM 64QAM
Lowest CH 4.5 4.48 - - 4.5
Middle CH 4.47 4.48 9.03 8.95 4.48 8.99
Highest CH 4.47 4.48 - - 45
TEL : 886-3-327-3456 Page Number : A13-8 of 24

FAX . 886-3-328-4978



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG871722B

LTE Band 13

Lowest Channel / 5MHz / QPSK

Lowest Channel / 5MHz / 16QAM

L I

Date: 8 SEF.2018 08.57.31

&3 pectrum &3
Ref Level 24.30 cbm  Offset 430 b = RBW 100 kHz RefLavel 24.30 dbm  OFfset 4,30 ob = RBW 100 kHz
o Att 30dE SWT  19ps @ VBW 300kHz Mode Auto FFT o Att 30dé SWT 19 s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
20 16.77 dBm)| 20 - MI[1] 14.50 dBm
- 780.56900 MHz - - 777.87200 MHZ]
w04 ¥ paathbinad 4.495504496 MHz, 10 di L e MLy .:mw‘”\f"f 4.475524476 MHz]
i / \
o ) 0 o8 -+ l\
/ \ / \
10 d 7 T -10d )
20 d / Ny 20 d f \
yra L Ry - Y
F. W, 7 P, ]\\J\K‘I«
-30d 30 di e J
40 d —
A
e
-60 df
70 d 70 d
CF 779.5 MHz 1001 pts Span 10.0 MHz CF 779.5 MHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 780.589 MHz 16.77 dam ML 777872 WAz 14,50 dam
T 1 777.26224 MHz 10.54 dBm Oce Bw 4,495504496 MHz TL L 777.27223 MHz 9.40 dBm Oce Bw 4,475524476 MHz
T2 1 781.75774 MHz 10.27 dam T2 1 78174775 MHZ 10.52 dam

L U

Cate: 8. SEP 2018 08:57:21

Middle Channel / 5MHz / QPSK

Middle Channel / 5MHz / 16QAM

ectrum pectrum &3
Ref Level 24.30 cbm  Offset 430 b = RBW 100 kHz RefLavel 24.30 dbm  OFfset 4,30 ob = RBW 100 kHz
o Att 30de SWT  1Gps @ VBW 300 kHz  Mode Auto FFT o Att 30dé SWT 19 s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
20 : ™Il 16.19 dBm| 2 M1 15.50 dBm|
o s A2 2.25000 MHZ 3 . 783.20900 MHz
. ; e VA i B ‘i 4.465534466 MHz 10 4 AR TN A A e Rt B 4476 MHz
/ !
| | | |
o 7 0 dés -
-10d — \ -10 df - |
/ i /
20 df 1 - = z R
P\ A | ]
R L, P o e
40 df 40 d
=0 -50
60 d 60 d
70 d 70 di
CF 782.0 MHz 1001 pts Span 10.0 MHz CF 782.0 MHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 782.25 MHz 16.13 dam ML 7B3.200 MHZ 15.50 dBm
TL 1 779.77223 MHz 10.53 dBm Oce Bw 4,455534456 MHz TL L 779.76224 MHz 8.62 dBm Oce Bw 4,475524476 MHz
T2 1 784.23776 MHz 11.30 dam T2 1 78423776 MHZ 10.27 dom
L U J wa L JU J
Date: 8 SEP.2018 08.0618 Date: 8. SER 2018 03.06:28
Spectrum Spectrum
Ref Level 24.30 cbm  Offset 430 b = RBW 100 kHz RefLavel 24.30 dbm  OFfset 4,30 ob = RBW 100 kHz
o Att 30de SWT  1Gps @ VBW 300 kHz  Mode Auto FFT o Att 0dE SWT 15 ps @ VBW 300 kH:  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
20 mili] 15.69 dBm| 20 - mili] 14.57 dBm|
N Y. . T2 78462000 MHzZ| i 783.72100 MHz
10d prpn S R R?;W\»‘”i 4.465534466 MHZ, 104 AN N IV A T B S 4.475524476 MHZ]
[ | \
o 7 0 e f -
[ \ / |
10 df '\ -10 d v +
2o n r/ RN PPN s -VI = ~ ,
P PN B R Y P Pt S R
30 df
40 df 40 di
50 50
-60 o -e0d
70 df -70 d
CF 784.5 MHz 1001 pts Span 10.0 MHz CF 784.5 MHz 1001 pts pan 10.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML T 784,62 MHz 15.69 dBm ML 763.721 MHz 14.57 dBm
TL 1 782,27223 MHz 11.26 dam oce Bw 4,455534466 MHz TL L 782.26224 MHz 9.12 dam oce Bw 4,475524476 MHZ
T2 1 785.73776 MHz 11.35 dBm T2 1 785.73776 MHZ 9.98 dBm
L I ) L I ) -
Date: 8. SEP.2018 09.08.47 Date: & SEP.2018 09.08:57
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG871722B

Spectrum b Spectrum o
Ref Level 24.30 dsm  Offset 4,30 06 & RBW 300 kHz Ref Level 24.30 dsm  Offset 4,30 0B @ RBW 300 kHz
o att 30d8 SWT 126 s @ VBW 1MHz Mode Auto FFT o At 30 SWT 126ys @ VBW 1MHz Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 1Pk Max [@ 1Pk Max
20 FOMI[1] 17.36 dBm 2 I M1 17.37 dBm|
LEDY I B e I 783.4990 MHz| T1 ) e/ A e, T2 781.4210 MHZ|
10 7 o b OccBw 9.030969031 MHZ| 10 a8 TV - v Occ Bw Y 8.951048951 MHZ|
/ 1
] . / \
/ | \
10d { 10 d |
{ 7 1
j ! ] k
-20 -20
7 ~ S ~
e \\r / v RN
30 - — 30
d [ i /|
-40 = -40 ~
A o
58 7
-60 -60
=70 -70
CF 782.0 MHz 1001 pts 8pan 20.0 MHz CF 782.0 MHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Tre | X-value Y-value | Function Function Result Type | Ref | Tre| X-value | Y-value | Function Function Result |
M1 1 783.499 MHz 17.36 dBm M1 1 781.421 MHz 17.37 dBm
T1 1 T777.5045 MHz 11.39 d8m Occ Bw 9.030969031 MHz T1 1 777.5445 MHz 10.41 dBm Occ Bw 8.951048951 MHz
T2 1 786.5355 MHz 11.43 dm T2 1 786.4955 MHz 10.61 dém
{ J J - L ] J L
Date: 8 SEP.2018 09:19.33 Date: 8 SEP.2018 09:19:43
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ssamonias. FCC RADIO TEST REPORT

Report No. : FG871722B

LTE Band 13

Lowest Channel / 5MHz / 64QAM

Lowest Channel / 10MHz / 64QAM

Spectrum L
Ref Level 24.30 d8m  Offset 4,30 d& @ RBW 100 kHz
o att 30de SWT  19ps @ VBW 300 kHz Mode Auto FFT
SGL Count 100/100
(@ 1Pk Max
20 M 14.95 dBa|
. ¥ N 780.64900 MHZ|
0 L A e s WA S 1.495504496 MHz|
/ |
0 1 ‘\
d )\
10 7 v
/ 3
-20 - =
/ S
-30 7
s
40 d =
50 d
60
-70
CF 779.5 MHz 1001 pts Span 10.0 MHz
Marker
Type | Ref | Tre | X-value | Y-value | Function Function Result
M1 1 780,643 MHz 14.95 dBm
T1 1 777.26224 MHz 8.80 dBm Occ Bw 4.495504496 MHz
T2 1 761.75774 MHz 9.45 dém
bl
L JL J [}

Date: 8 SEP.2018 093230

Middle Channel / 5MHz / 64QAM

Middle Channel /10MHz / 64QAM

Spectrum L Spectrum -
Ref Level 24.30 d8m  Offset 4,30 d& @ RBW 100 kHz RefLavel 24.30 dbm  OFfset 4,30 ob = RBW 300 kHz
o att 30de SWT  19ps @ VBW 300 kHz Mode Auto FFT o Att 30dE SWT 126 us @ YBW 1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 1Pk Max (@17 Max
20 ” Mi[1] 15.15 dBm)| 20 I 16.05 dBm)
- X T2 781.59000 MHz| P 780.9410 MHz|
10 N P RO aaa® Vi ¥aets, el s~ (O 1.475524476 MHz 10 d o el - S 7 6.991008991 MHz|
- f \
0 f | 0 das f‘ 1
/ /
10 d - -10 dBm ]
] \ ]’
20 7 . -20 dém 1 o
FENPYAN /\-’w/L ol RS CARTANVACY WSSOI "\.A.\
430 -30 dem <
/|
40 d 40 dBm ~
n _/.
50 d 50 He- -
-60 -60 dBm:
-70 -70 dBm
CF 782.0 MH2 1001 pts 8pan 10.0 MH2z CF 782.0 MHz 1001 pts FEG" 20.0 MHz
Marker Marker
Type | Ref | Tre | X-value | ¥-value | Function Function Result Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
M1 1 781.55 MHz 15.15 dBm ML 7BD.041 MHZ 16.85 dsm
1 1 779.77223 MHz 9.64 dBm Occ Bw 4.475524476 MHz T1 L 777.5045 MHz 10.85 dBm Occ Bw 5.991008991 MHz
T2 1 764.24775 MHz 10.34 d8m T2 1 7865.4955 MHz 10.28 d8m
( i ) - Il ] L]

Date: 8 SEP.2018 0913240

Cate: 8. SEP 2018 09.42.42

Highest Channel /5SMHz / 64QAM

Highest Channel /10MHz / 64QAM

Spectrum L
Ref Level 24.30 dsm _ Offset 4,30 d& & RBW 100 kHz
o Att 30ds  SWT 19 ps @ VBW 300 kHz Mode auto FFT
SGL Count 100/100
(@ 1Pk Max
20 MIT 14.70 dBm)
- ) . - 786.02800 MHz|
0 E N N VN L N o AL 1.495504496 MHz
\
’ /f 1
/ |
10 o L
/ \
-20 -
A «
R Y (Va0 ARSI Jrpmss
-30
40 dby
50
-60
-70
CF 784.5 MHz 1001 pts 8pan 10.0 MH2z
Marker
Type | Ref | Tre | X-value | ¥-value | Function Function Result
M1 1 786.028 MHz 14.70 dBm
T1 1 7B2.25225 MHz 9.90 dBm Occ Bw 4.495504496 MHz
T2 1 786.74775 MHz 10.19 dam
i
L JL J %4

Date: 8 SEP.2018 09:32:50
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Conducted Band Edge
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG871722B

LTE Band 13 /5MHz / QPSK

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

pectrum =] sp um
Ref Level 24.30 dbm  Offset 4.30 dB Mode Auto Sweep RefLevel 24.30 dem  Offset 4.30 dB Mode auto Sweep
SGL Count 100/100 SGL Caunt 100/100
@1 AvaPwr (@1 AvgPwr
20 dhipilgheck. " BAKS 20 dhipoitGheck PA;
Line _$PURIOUS_| INE_ABS “ PASS Line _§PURIOUS_|INE_ABS PASS
10 dBm 10 dBm ‘
od H 0 dem ’
-10 dBm - l -10 dBm — JI l
20 dam ; \ 20 dem ] l
e AR Ae e !
SPURIOUS_LINE_ABS_ 1 \ H SPURIGUS_LINE_ABS_ /r 1
-40 dBm f‘l N \_Hlt ﬂ -40 dBm j‘!p\ IL\
A
-50 dBm H \/J k \I 50 dem / - /‘ p\ #
-60 dem ‘ | = -60 dBm I | A
70 dBm 70 dem r
s
Btart 763.0 MHz 7007 pts Stop 806.0 MHz |||l Start 763.0 MHz 7007 pts Stop 806.0 MHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Freguency | Powerabs | ALimit Rangelow | Rangeup | RBW | Freguency | Pawerabs | ALimit
763.000 MHz 775.000 MHz 6,250 kHz 774.79021 MHz -73.98 dBm -38.08 d& 763.000 MHz 775.000 MHz 6.250 kHz 768,60440 MHz -76.09 dBm -41.00 dB
775.000 MHz 775,900 MHz 100,000 kHz 775,88966 MHz -57.24 dém -44.24 dB 775.000 MHz 775,900 MHz 100.000 kHz 275 19376 MH= 5435 dbm 5139 db
F75.900 MH2 776.000 MHz 30.000 kHz 77599156 MHz -59.84 dBm -46.84 dB 775.900 MHz 776.000 MHz 30.000 kHz 775.97028 MHz -68.88 dbm -55.88 db
776.000 MHz 788,000 MHz 100,000 kHz 777,37263 MHz 21.25 dem -8.75 d& 776.000 MHz 788000 MHz 100,000 kHz 286 69990 MHe 2139 dBm o el ds
788.000 MHz 788,100 MHz 30,000 kHz 788,04570 MHz -67.16 dém -54.16 de 788,000 MHz 786,100 MHz 30,000 kHz 788 03462 MHz 57.50 dam 44 50 0B
788.100 MHz 793.000 MHz 100,000 kHz 788.13671 MHz -63.05 dém -50.05 dB 788 100 MH= 783.000 MHz 100.000 kHz 788 84650 MHZ 40 34 dBm 2734 e
793.000 MHz 205.000 MHz 5.250 kHz 802.59091 MHz ~75.99 dém -40.99 dB 753.000 MHz 806,000 MHz £.250 kHz 799.86364 MHz -73.40 dBm -38.40 db
T

)

Date: 8. SEP 20168 09:02:24

. i

Date: 8 SEP 2018 08:13:50

]

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

pectrum ||| Spectrum

Ref Level 24.30 dBm  Offset 4.30 db Mode Auto Sweep Ref Level 2430 d8m  Offset 4.30 dB Mode Auto Sweep

SGL Count 100/100 SGL Count 100100

@1 AvgPwr [@1 avgPwr

20 dbpil ek BaRs 20 bl fheck BAER
Line _$PURIOUS_| INE_ABS PASS Line _SPURIOUS_LINE_ABS. PASS

10 dBm 10dBm

— T

od . 0 dem ‘

-10 dBm } ‘l -10 dBm - i

-20 dBm £ | -20 dem

R | LA SPURIOUS_LINE_aps ” lk‘r‘"

SPURIOUS_LINE_ABS / | 5P US_LINE_ABS_

_LINE_ABS_ J—

40 dBm ( —-\“W\r \\ -40 dem /4 - \\-\\

-50 dBm -50 dBm

_60 dBm [ -60 dBm r,

-70 dBm — 7 \\. -70 dem pi '\\\h“

Start 763.0 MHz 7007 pts Stop 806.0 MHz Start 763.0 MHz 7007 pts Stop 806.0 MHz

puri Emi Spurious Emissions

Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit Range Low Rangeup | RBW | Frequency | Powerabs | ALimit
763.000 MHz 775.000 MHz 6,250 kHz 774,94605 MHz -70.12 dém -35.12 dg 763.000 MHzZ 775.000 MAz 6.250 kHz 774,97003 MHz -73.00 dbm -38.90 db
775.000 MHz 775.900 MHz 100,000 kHz 775.89865 MHz -47.18 dBm -34.18 d& 775.000 MHz 775.900 MHz 100.000 kHz 775,88247 MHz -55.51 dbm -42.51 dB
775.900 MHz 776.000 MHz 30.000 kHz 775.99166 MHz -50.09 dBm -37.09 dB 775.200 MHz 776.000 MHz 30.000 kHz 775,99236 MHz -57.93 dBm -44.93 dB
776.000 MHz 788,000 MHz 100.000 kHz 780.76523 MHz 7.09 dém -22.91 dB 776.000 MHz 788.000 MHz 100.000 kHz 784,75724 MHz 6.89 dBm -23.11 dB
788.000 MHz 788,100 MHz 30.000 kHz 788.04101 MHz -40.90 d&m -27.90 dé 786.000 MHz 788.100 MHz 30.000 kHz 788.01593 MHz -35.30 dBm -22.30 d8
788.100 MHz 793.000 MHz 100.000 kHz 78848427 MHz -35.82 dBm -22.82 dB 788,100 MHz 793.000 MHz 100.000 kHz 789,14650 MHz -31.43 dBm -15.48 dB
793.000 MHz 806,000 MHz 6.250 kHz 793.00649 MHz -65.22 dEm -30.22 dB 793.000 MHz 806.000 MHz 6.250 kHz 793,03247 MHz -61.88 dBm -26.88 dB
T
Il [ j ) e
Dete: 8.SEP.2018 09:00:46 Date: 8.SEP.2018 081212
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG871722B

LTE Band 13/ 5MHz / 16QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

pectrum

Ref Level 24.30 dBm
SGL Count 100/100

Offset 4.30 dB Mode Auto Sweep

Sp

um

Ref Level 24,30 dém
SGL Count 100/100

Offset 4.30 d& Mode Auto Sweep

@1 AvgPwr (@1 tvgPwr

20 dhipilheck. BAKS 20 dhipoitGheck PA;
Line &PURIOUS LINE ABS H PAKS Line _$PURIOUS_LINE_ABS PASS n

10 dBm H 10 dBm H

od H 0 dBm H

-10 dBm - | -10 dBm o ’ l

-20 dBm ‘l -20 dBm ]

i |

R | e e |

SPURIOUS_LINE_ABS_ I \‘ H SPURIOUS_LINE_ABS_ ,J‘ \

-40 dBm /l \A ﬁ 40 dem il J v

-50 dBm a/uIL S0 dem ]"‘ f” U\

-60 dem i %"T“ -60 dBm L

-70 dBm —7 -70 dem: r

.

Start 763.0 MHz 7007 pts Stop 806.0 MHz |||l Start 763.0 MHz 7007 pts Stop 806.0 MHz

Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Freguency | Powerabs | ALimit Rangelow | Rangeup | RBW | Freguency | Pawerabs | ALimit
763.000 MHz 775.000 MHz 6,250 kHz 774.15485 MHz -74.27 dBm -39.27 d& 763.000 MHz 775.000 MHz 6.250 kHz 774.57443 MHz -76.15 dbm -41.15 dB
775.000 MHz 775.900 MHz 100.000 kHz 775.87348 MHz -56.40 d&m -43.40 d& 775.000 MHz 775.900 MHz 100.000 kHz 775,80604 MHz -64.40 dbm -51.40 dB
775.900 MHz 776.000 MHz 30,000 kHz 77599815 MHz -59.33 dBm -46.33 dB 775.900 MHz 776.000 MHz 30.000 kHz 775.99875 MHz -68.98 dbm -55.98 db
776.000 MHz 788,000 MHz 100.000 kHz 777.32468 MHz 20.23 dém -9.77 d& 776.000 MHz 788.000 MHz 100.000 kHz 786.62737 MHz 20.57 dBm -9.43 dB
788.000 MHz 788,100 MHz 30.000 kHz 788,08916 MHz -67.31 d&m -54.31 d8 786.000 MHz 788.100 MHz 30.000 kHz 788.05030 MHz -49.41 dBm -36.41 dB
788.100 MHz 793.000 MHz 100.000 kHz 78812652 MHz -63.15 dBm -50.15 dB 788,100 MHz 793.000 MHz 100.000 kHz 789,32602 MHz -41.50 dBm -p5.50 dB
793.000 MHz 806,000 MHz 6.250 kHz 797.78571 MHz -76.29 dém -41.29 di 793.000 MHz 806.000 MHz 6.250 kHz 799,94156 MHz -74.20 dBm -39.20 dB

T
Il [ j ) e

Date: 8.SEP 2018 09:04:01

Date: 8 SEP 2018 08:15:27

Lowest Band Edge /Full RB

Highest Band Edge / Full RB

P

rum

Ref Level 24.30 dBm
SGL Count 100/100

Offset 4.30 dB Mode Auto Sweep

Sp

um

Ref Level 24,30 dém
SGL Count 100/100

Offset 4.30 dB Mode Auto Sweep

@1 AvgPwr [@1 avgPwr

20 bl fheck Dafs 20 dhfilheck LAk
Line _$PURIOUS_) INE_ABS PABS Line _$PURIOUS_LINE_ABS PASES

10 dBm 10dBm

o d 0.dBm ‘

-10 dBm ll ‘l -10 dem - ‘

-20 dBm } \l -20 dem j 1

SPURIGUS_LINE_ABS_ / | SPURIOUS_LINE_aBS_ ‘T—\\

40 dem r M\*‘T' \\ ~40 dBm / \.\

50 dBm j -50 dBm

_60 dBm [ 60 dem rJ

-70 dam — S -70 dem I \‘M

Start 763.0 MHz 7007 pts Stop 806.0 MHz Start 763.0 MHz 7007 pts Stop 806.0 MHz

puri Emi Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit Range Low Rangeup | RBW | Frequency | Powerabs | ALimit
763.000 MHz 775.000 MHz 6.250 kHz 774.99401 MHz -71.82 dém -36.62 dB 763.000 MHzZ 775.000 MAz 6.250 kHz 774,03407 MAz -75.34 dBm -a0.34 de
775.000 MHz 775.900 MHz 100.000 kHz 775.89955 MHz -47.22 dém -34.22 dB 775.000 MHz 775.900 MHz 100,000 kHz 775,89325 MHz -55.91 dbm -42.91 dB
775.900 MHz 776.000 MHz 30.000 kHz 775.99116 MHz -49.93 dBm -36.93 dB 775.900 MHz 776.000 MHz 30.000 kHz 775.99675 MHz -57.18 dBm -44.18 dB
776.000 MHz 788,000 MHz 100.000 kHz 78046553 MHz 6.14 dém -23.86 dB 776.000 MHz 788.000 MHz 100.000 kHz 784,14585 MHz 5.75 dBm -24.25 dB
788.000 MHz 788,100 MHz 30.000 kHz 788,07428 MHz -41.49 dBm -26.40 d& 788.000 MHz 788.100 MHz 30.000 kHz 788.09935 MHz -35.66 dbm -22.66 dB
788.100 MHz 793.000 MHz 100.000 kHz 788.41084 MHz -36.80 dBm -23.80 dB 788,100 MHz 793.000 MHz 100.000 kHz 788,75350 MHz -31.57 dBm -13.57 dB
793.000 MHz 806.000 MHz 6.250 kHz 793.00649 MHz -67.57 dém -32.67 d8 793.000 MHz B06.000 MHz 6.250 kHz 793.07143 MHz -61.47 dBm -26.47 dB

T
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